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Steel Weight Total Steel Weight
AXIS NO ? o . Notes
(Ton) (Ton)
A2-A5 B
e 103.420 1 103.42
A2-A5
A skl St e o 73.272 1
T 2 73.272
 AZ-AS <
A gl ) et 2 74.726 2 149.452
4 3
A2 i £ 5 pus 2 14.195 1 14.195
‘n_
A3 fs g s j 22.244 1 22.244
- |J ——
Adiiih g § a8 = 25.234 3 75.702
A5 i £ 58 5 12.950 3 38.85
A2-AS5
2, g Al 204.560 1 204.56
A2-A5
Lti 107.163 1 107.1633542
A2-A5 §~
40 ghali & et o~ 74.913 1 74.913
b <
A2-A5 é’
Al glall &) jall ‘,g 71.210 2 142.42
Ak 3
.
A2 iui £ 5 a8 j 13.854 1 13.8544752
A3 i g 5 a8 i 23.427 1 23.4269012
Ad i £ 5 a8 j‘ 24.346 1 24.3459522
A5 dui g 5t 14.022 1 14.0221832
Total Steel Weight
1081.840866
(Ton)
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AXIS Steel Weight Total Steel Weight
NO Notes
~ (Ton) (Ton)
A2-A5 B
At 103.420 1 103.42
A2-A5
Akl i jah ) 73.272 1
i 2 73.272
A2-A5 g
FE P ALIPW] 2 74,726 2 149.452
L 3
A2 da g 5508 Lo 14.195 1 14.195
-y
A3 Lis £ 5t '71 22,244 1 22.244
; 3
Ad i £ 5 a8 ;i 25.234 3 75.702
AS iz £ 58 = 12.950 3 38.85
A2-A5
PR 204.560 1 204.56
A2-A5
L 107.163 1 107.1633542
A2-AS5 <
FRPRIRE R o~ 74.913 1 74.913
ik gl S
A2-A5 3;'
A ghalt ) el "ﬂ‘ 71.210 2 142.42
il %
\_l).
A2 dus g 5 a8 ? 13.854 1 13.8544752
A3 A £ 5 a8 ;Z 23.427 1 23.4269012
Ad s g i jas 1‘ 24.346 1 24.3459522
A5 iun £ b jal 14.022 1 14.0221832
Total Steel Welght
1081.840866
(Ton)
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COMPRESSIVE STRENGTH OF
TEST CONCRETE CUBE SPECIMENS
BS 1881 PART4 1983
PROJECT pwd) Ul aa alBV) (g yiall adalsl g g pdia
CLIENT 5 S g 3 phall Aalal) Juill AS 4
ELEMNET Frame 5 Ji
Dimension 15*15*15 cm
Date of casting 08/04/2024
2
MIX DESIGN STRENGTH : 450 kg/cm
: hing [compressive
CASTING | TESTING | AGE | weight | ™s"N9
NO load strength Average
DATE DATE (day) | (kg) (ka) | (kglecm2)
1 08/04/2024 | 15/04/2024 7 8.359 102300 455
08/04/2024 | 15/04/2024 7 8478 107000 476 470
08/04/2024 | 15/04/2024 7 8.412 107700 479
s sl |
S - HELIOPOLIS
,""_,_,._,—*'.)‘—' l' \\ Concrete Technology Center
1,\‘ ;,')mhjl ;._.1.;.,.:-” Jat) | Date :
| SR R S o : 3 )
| = 3.,;’-?—“5)|'“ Mame .

=l |
/17//‘7‘

Head Office : Egypt Medical Center Mall - Fourth Floor - Dr. Shimi €t - Tenth District
Nasr City/ Telefax: 02 23573307 - 02 24713558

Mobile: 01101116717
New Cairo - Katamia - Part 82 - 83
Tel.: 29841136 / Fax.: 29840109
01227855596 - 01068844170 - 010068033860

E! Sadat City - Indugireial Zone (7) - Part 7003 - 7005
Tel: 048 2630145/ Fax.: 048 2630140
01028459673 - 01006880635 - 01004976497

Workstation :
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E-mail: Info@alamalreadymix.com
website: www.alamalreadymix.com
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COMPRESSIVE STRENGTH OF
TEST CONCRETE CUBE SPECIMENS
BS 1881 : PART4 : 1933
_ PROJECT gl U e i) (g il il g e
CLIENT . 6 Sl g oyl Aaladl Jill A5 4
ELEMNET RA2+A3+A4+A5
Dimension : 151515 cm i
Date of casting 13/06/2024
2
1K DESIGN STRENGTH : 500 kg/crn
- CASTING | TESTING | AGE | weight | CTushing |compfessiva). =~ |
load strength |70 e3%
DATE DATE (day) | (kg) (kg) | (kgremz) | |
1 13/06/2024 | 20/06/2024 7 8456 | 119800 532
2 13/06/2024 | 20/08/2024 | 7 8588 | 117200 521
3 |12/08/2024| 200612024 | 7 8.596 | 125700 550 |
4 13/06/2024 | 20062024 | 7 8623 | 124700 56¢
5 13/06/2024 | 20/06/2024 7 8578 | 124100 562
6 13/06/2024| 20/06/2024 | 7 8412 | 123700 550 .
7 13/06/2024 20/0872024 7 8591 | 125700 559 " !
': 8 13/06/2024 | 200672024 | 7 8.423 | 124000 551 3
[ 9 13/06/2024| 2008/2024 | 7 | 8632 | 121800 542
L 10 13006/2024 | 20062024 | 7 8.477 | 122200 543 |
1 13/06/2024 | 20/06/2024 7 8512 | 118300 526 lj
L 12 13/06/2024 | 20/06/2024 | 7 8395 | 119700 | 532 I

P /Lf/”}_ s

—
ajaladl iiluyall Jay!
R | s | I B S
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Head Office : Egypt Medical Center Mall- Fourth Floor - Dr. Shimi 1. - Tenth Diglrict
Nasr Cityf Telefax: 02 23573307 - 02 24713558

Workstation :

Mobife: 01101116717
New Cairo - Katamla - Part 82 -83
Tol.: 26841136 / Fax.: 29840109

01227855596 - 010668844170 - 01006033860 Y
El Sadal Cily - Industreial Zane (7) - Part 7003 - 7005 Yeud
Tal.: 048 2630145 1 Fax.: 048 2620140 .

01028459673 - 01006880636 - 01004876487
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COMPRESSIVE STRENGTH OF
TEST CONCRETE CUBE SPECIMENS
BS 1881 PART4 1933

PRDJECT
CLIENT e_s_JL.\Sli 9 J.ul daledl Jall A4S 45
ELEMNET RA2+A3+A4+A5
Dimension : 15*15"15 ¢ o
Date of casting 13/06/2024
2
11X DESIGN STRENGTH : 500 kg!cm
o CASTING | TESTING | AGE | weight | crushing |compressivay =~ |
load strength | VOTEI" |
DATE DATE (day) | (ka) (ka) | (kglemz) | ¢
! 1 13/06/2024 | 20/06/2024 7 8.456 113800 532
| 2 12/06/2024 | 20/06/2024 7 8588 | 117200 521 |
3 13/08/2024 | 20/06/2024 7 8596 | 125700 550 |
l 4 13/06/2024 | 20/06/2024 7 8623 | 124700 554 |
= == —
| 5 13/06/2024 | 20/06/2024 7 8578 | 124100 552 :
| 6 13/06/2024 | 20/06/2024 7 8412 | 123700 550 o |'
L 7 13/06/2004| 2006/2024 | 7 8.501 | 125700 559 R
| 8 |130672024 | 201672024 | 7 | 8423 | 124000 851 |
! 13/06/2024 | 20/06/2024 7 | 8832 | 121900 542
L 10 13i06/2024 | 200062024 | 7 8477 | 122200 843 |
1 13/06/2024 | 20/06/2024 7 | 8512 | 118300 526
12 13/06/2024 | 20/06/2024 7 8.395 | 119700 532 i
/ : /J  gill ;
z bl AELIOFL Wi
' 29 “aperote Technology Center
e Jall E h T 2l
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Head Office : Egypl Madical Center Mall - Fourth Floor - Dr, Shimi st. - Tanth Dighrict
Nasr Cityl Telefax; 02 23573307 - 02 24713558

Mobile: 01101116717
: New Cairo - Katamia - Part 82 - 83
Tel; 29841136 / Fax.: 29840109

Workstation

01227855596 - 01068844170 - 01006033860
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£1 Sadat City - Industreial Zone (7) - Part 7003 - 7005 Voo 2ot Aakd dagall Lo Uical) Ablatall . i) 43jsa
Tel,: 048 2630145 ! Fax.: 048 2630140 VA S8 AT W™ P VA R B LB
Ve EAVIEAV L b TAA YR L G PAd AV

010128459673 - 01008880635 -

01004976497

E-mail. Info@alamalieadymiy.com

s
WIE




% MM._,%C&'?/'// prUE

L
ms Bjelad] Biluspal
i craata 0 dg b palt JLadh oy

-l-eleaulw_-m-"s
COMPRESSIVE STRENGTH OF
"TEST CONCRETE CUBE SPECIMENS-
BS 1881 PART4 : 1983
PROJECT c gl Ul aa i) i) ALl g g i
- . bt ™ |
GLIENT sl 5 phll Aalall Jull A4S |
ELEMNET AL4 W e
Dimension 15%15*15 cm '
Date of casting : 29/05/2024 ‘
2
WiIX DESIGN STRENGTH : 500 kg/cm
hing |compressive
CASTING | TESTING | AGE | weight | *™° ! :
NO lead strength b o
DATE DATE (day) | (kg) (kg) | (kg/em2)
20/05/2024 | 05/06/2024 T 8.594 118600 527 !
2 20/05/2024 | 05/06/2024 | 7 8471 | 113200 503 £ )
3 29/05/2024| 05/08/2024 | 7 8502 | 122500 544 N
W -[_u
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sl &bao | ]
‘ﬁlat._d:...upu‘}.g fﬂoncrntr Technology Center
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tfv’x e r
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AF_T
Head Office * EgyleedicalCenlerMaH - Fourth Floar - Dr. Sth;sI - Tenth Diglrict § pal) ARha - sl e e e DS Sl dga 3 Byl
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Mobile: 01101116717 R VYOV AV s s
Workstation : New Cairo - Kalamia - Part B2 - 83 AV - AY Aabd Lodladll - 30905 AW ¢ .J-ﬂ-“éy

Tel.: 20841136 / Fax.c 29840109
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COMPRESSIVE STRENGTH OF
" TEST CONCRETE CUBE SPECIMENS
BS 1881 : PART4 : 1983
PROJECT Q-,\_)uﬂli il aa u.nélé‘}"l s yall (‘.”L’m & o o
CLIENT o Sl Gkl Adall Jall 48 d
ELEMNET : AL4 U
Dimension ) 1571515 cm
Date of casting 29/05/2024
2
WIX DESIGN STRENGTH : 500 kg/cm
hing |compressive
CASTING | TESTING | AGE | weight | ™° _ ]
NO ) load | strength |#Vere9e
DATE DATE (day) | (ka) (kg) | (kg/em2)
1 20/05/2024 | 05/06/2024 7 8.594 | 118600 527
2 29/05/2024| 05/06/2024 7 8.471 113200 503 g2¢ |
3 20/05/2024| 05/06/2024 | 7 | 8502 | 122500 544 I
A
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":m.:..m,a:uhi‘-y P oncrete Technology Center |
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Head Office : Egyp! Medical Center Mall - Fourth Floor - Dr. Shimi st. - Tenith Diiricl
Nasr Cityf Telefax; 02 23573307 - 02 24713558

Mobile: 01101116717
New Calro - Katamia - Part 82 - 83
Tel.: 26841136 / Fax.: 29840109

Workstation :

01227855596 - 01068844170 - 01006033860 e
El Sadat City - Industreial Zone (7) - Part 7003 - 7005
Tel.: 048 2830145 [ Faoe: 048 2630140 )

- 01006880635 - 01004876437

01028450673
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COMPRESSIVE STRENGTH OF _
TEST CONCRETE CUBE SPECIMENS J
BS 1881 PART4 1983

‘/Hp‘é s

PROJECT ., gl Uil e (a1 (5 ol kel g 5 e
CLIENT LSl g (5 phall dalall Juill 4S i
ELEMNET RA2+RA3+RA4+RA5 4ysle aladly
Dimension 15*15*15 cm
Date of casting 14/07/2024
2
WIX DESIGN STRENGTH : 500 kg/cm
_ . , — - hfnﬁ compressive
CASTING | TESTING | AGE | weight | ™ |
s load strength Average
DATE DATE (day) | (ka) (kg) | (kg/em2)
1 14/07/2024 | 21/07/2024 7 8599 | 109500 487
2 14/07/2024 | 21/07/2024 7 8352 | 117600 523
.3 14/07/2024 | 21/07/2024 7 8378 | 124300 562 |
4 14/07/2024| 21/07/2024 7 8498 | 113500 504 ;
| 5 14/07/2024 | 21/07/2024 7 8555 | 114500 509
‘ 6 14/07/2024 | 21/0772024 7 8501 | 118700 528 s |
- - |
7 14/07/2024 | 21/07/2024 7 8456 | 108100 480 K
8 14/07/2024 | 210712024 7 8345 | 111300 495 :
9 14/07/2024 | 21/07/12024 7 8495 | 118900 528
10 14/07/2024 | 21/07/2024 7 8501 | 112400 500
1] 14/07/2024) 21/07/2024 7 8.658 | 111800 497,
12 14/07/2024 | 21/07/2024 7 8.497 | 109700 488

Average Compssive Strength for All Cubes = 510 Kg/cm2
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Concrete Technotogy Center

Date :
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s

Head Office @ Egypl Medical Center Mall - Fourth Floar - Dr. Shimi €t - Tenth Disiricl
Nasr City/ Telefax: 02 23573307 - 02 24713558

Workstation :

Mobile: 01101116717

New Cairo - Katamia - Parl 82 - 83
Tel.: 29841138 / Fax.: 29840109
01227855596 - 01068844170 - 01008033860

El Sadat City - Industrsial Zone (7) - Part 7003 - 7005
Tel,: D48 2630145/ Fax.: 048 2630140

01028458673 - 01006880635 - 01004976497
E-mail: info@alamalreadymix.com

websilte: www.alamalreadymix.com
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COMPRESSIVE STRENGTH OF
TEST CONCRETE CUBE SPECIMENS :
BS 1881 PART4 1983
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Head Office : Egypl Medical Center Mall - Fourth Floor - Dr. Shiml st. - Tenth Dislrict
Nasr Cily/ Telefax; 02 23573307 - 02 24713558

Mobile: 01101116717

New Cairo - Kalamia - Parl 82 - 83
Tel.: 29841136 / Fax.: 29840109
01227855596 - 01068844170 - 01006033860 % I
El Sadat City - Industreial Zone (7) - Part 7003 - 7005 Veuo
Tel...048 2630145/ Fax.: 048 2630140

01028459673 - 01006880635 - 01004976497

Workstation :

PROJECT sl Uil ae caliY) (g ol adal ¢ g i
CLIENT s LS 5 (k! dalall Juill-4S yd - -
ELEMNET : RA2+RA3+RA4+RAS5 43l 4kl
Dimension 15*15*15 cm
Date of casting 14/07/2024
2
wixpesien strenetH: 900 kg/em
hing |[compressive
CASTING | TESTING | AGE | weight | °™®
NO load strength Average
DATE DATE (day) | (kg) (kg) | (kg/cm2)
1 14/07/2024 | 21/07/2024 7 8532 | 108800 484 i
i 2 14/07/2024 | 21/07/2024 7 8.487 | 124000° 551 |
3 14/07/2024 | 21/07/2024 7 8.621 115500 513 |
4 14/07/2024 | 21/07/2024 7 8378 | 117300 521
5 14/07/2024 | 21/07/2024 7 8471 | 120500 536
& 14/07/2024 | 21/0712024 7 8459 | 112800 501 o |
7 14/07/2024 | 21/07/2024 7 8.411. | 123500 549 N ‘
8 14/07/2024 | 21/07/2024 7 8625 | 109700 488 |
9 14/07/2024 | 21/07/2024 7 8.357 | 111500 496 ‘
10 14/07/2024 | 21/07/2024 7 8444 | 115200 512 .
|
14 |14/07/2024| 21/07/2024 7 8.582 | 109600 487 i
12 14/07/2024| 21/07/2024 7 8.397 -| 110700~ 492 !
&s"lﬂl :‘ E&;‘Rﬂ-ﬂu‘ &JQGULL ‘u.l .

[
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guoncrete Technology Cente:
i Mame :
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3 piobal) Al . pad) 3 (5l g - e NSiaga Sipiad J e

CY YEVIFOOA L YFOVYY .V ¢ sl / jual Ala

N NN NIVAY ;g

A AY  dald duabdll - Sagasd) 5 atal 2

YAAE Yot JYAALNIYY o

CTOFFATS - ) TAALEN YL L Y Y TYAS004Y

Yoo T dakl Aaglod) s Uiall ABkaial) - Sifabead) Ayas

EAJEAT ML cd LA Y Ve o

Vo EAVAEAY S o VAAVAT A C Y TALRAAVY
E-mail: info@alamalreadymix.com
wehsile. www.alamalreadymix.com

o layl

Jand) g 50



Tanta University
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COMPRESSIVE STRENGTH OF
TEST CONCRETF CUBE SPECIMENS
BS 1881 PART4 1983

PROJECT
CLIENT

ELEMNET

Dimension

Date of casting

MIX DESIGN STRENGTH :

pond) Ul pa a5 yall alalii g g i
5 LSl 5 (3 sl Alall Jull 4S5

A2 W

15*15“15 cm

30/04/2024

560' kg/cm®

o CASTING | TESTING AGE | weight °“I'::;ﬂg cozrr::;::ve =
DATE DATE (day) | (kg) (kg) | (kglcm2)
1 30/04/2024 | 28/05/2024 28 8.456 | 142700 634
30/04/2024 | 28/05/2024 28 8.374 | 145400 646 646
3 30/04/2024 | 28/05/2024 28 8498 | 148000 658
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!umcrote Technology Center

Dato :
Mame :

1

e

Head Office  Egyp! Medical Center Mall - Fourth Floor - Dr. Shimi st. - Tenth Districl
Nasr City/ Telefax: 02 23573307 - 02 24713558

Workstation &

Mobile: 01101116717

New Cairo - Katamia - Part 82 - 83
Tel.: 29841136 / Fax.. 29840109

01227855596 - 01068844170 - 01006033860 v Vo
El Sadat City - Indugtrelal Zone (7) - Parl 7003 - 7005 Visd
Tel.: 048 2630145 / Fax.; 048 2630140

01028459673 - 01006880635 - 01004576487
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COMPRESSIVE STRENGTH OF
TEST CONCRETE CUBE SPECIMENS
BS 1881 PART4 1983 -
PROJECT el Uil e a8V (5 il adalii g 5 ke
CLIENT Sl g (3 yhall Aalall Juill AS 45
ELEMNET Left £ a8
Dimension 15*15*15 cm
Date of casting : 05/05/2024
2
MIX DESIGN STRENGTH : 500 kg/cm
hing |compressive
CASTING | TESTING | AGE | weight | “™®
NO laad _ strength Average
DATE DATE (day) | (kg) (kg) | (kg/cm2)
1 05/05/2024 | 02/06/2024 28 8.485 | 122800 546
2 05/05/2024 | 02/06/2024 28 8.524 159600 700 624
3 05/05/2024 | 02/06/2024 28 8.463 | 138500 616
r -
s a8 gil)
e s L ——
Bl Cu B L Glpw & ¢
-~ ,féﬁvais‘};JrUL!w
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¢ % A S | Concrete Technology Center
Ay ail Wil ysll Jall Date :
Salotbadl Alas a - 8 N
L " Mame : E

ol

70

Head Office *

Workstation @

Egypt Medical Centar Mall - Fourth Floor - Dr. Shimi st - Tenth Dislrict
Nasr Cily/ Telefax: 02 23573307 - 02 24713558

Maobile: 01101116717

New Cairo - Kalamia - Parl 82 - 83

Tel.: 20841136 /| Fax.: 28840109

(11227855596 - 01068844170 - 01006033860

El Sadat City - Industreial Zone (7) - Part 7003 - 7005 Ve
Tel.: 048 2630145/ Fax.: 048 2630140 AN/ YA L sl BATAY VRO S D

01028459673 - 01006880635 - 01004976497 e EAYHEAY oV e s TAAVATR LY YA RANYY
E-mall: info@alamalreadymix.com

website: www.alamalreadymix com
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Tanta University

Faculty of Engineering
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Tanta University
ww Faculty of Engineering |
Q{emforcec[ Concrete & Heavy Structures Lab.
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COMPRESSIVE STRENGTH OF
= © 7 7 7 TESTCONCRETE CUBE SPECIMENS
BS 1881 PART4 : 1983
PROJECT el Ul pa adBV (g yiall aldlSi g 5 i
GLIENT sl g (5 pall datalf Jualt 48 15
ELEMNET AlL4 Y )
Dimension . 15*15*15 cm
Date of casting 29/ 05/2024
2
MIX DESIGN STRENGTH : 500 kg/cm
S sive | !
CASTING | TESTING | AGE | weight | crushing |compress
NO load strength Rverags
DATE DATE (day) | (kg) (kg) | (ko/cmz) u
1 20/05/2024 | 26/06/2024 | 28 3456 | 144600 643
2 20/05/2024| 26/06/2024 | 28 | 6479 | 140400 624 628 ‘i
3 20/05/2024 | 26/06/2024 | 28 | 8521 | 139000 818 |
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Egypt Medical Centar Mall - Fourth Floor - Dr. Shimi st - Tenth District
Nasr City/ Telelax; 02 23573307 -02 24713558

Moblle: 01101116717

New Cairo - Katamia - Part 82 - B3

Tel: 20841136 / Fax.: 29840109

01227855586 - 01068844170 - 01006033860

El Sadat City - Industrelal Zone (7) - Part 7003 - 7005

Tel.: 048 2630145/ Fax.: 048 2630740 '
(11028459673 - 01006880635 - ﬂti'.‘p‘Jd‘.lFﬁa'.ﬁ?_
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COMPRESSIVE STRENGTH OF
) -~ ~ TEST CONCRETE CUBE SPECIMENS = S
BS 1881 PARTA 1983
PROJECT gl Ul e a8V (g yiall dal g g e
CLIENT LSl 5 (3 pall Aalal) Ll 45 4G
ELEMNET AlL4 Ui
Dimension 15*15*15 cm
Date of casting 29/05/2024
2
WIX DESIGN STRENGTH : 500 kg/cm
cASTING | TESTING | AGE | weight | Crushing |compressive
NO load strength Average
| DaTE DATE (day) | (kg) (kg) | (kg/cm2) -
1 29/05/2024 | 26/06/2024 28 3456 | 144600 643
- S—— - aniam iy |
) 29/05/2024 | 26/06/2024 28 8.479 140400 624 62U
3 20/05/2024 | 26/06/2024 28 | 8521 | 139000 619
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Head Office = Egypt Medical Center Mall - Fourth Floor - Dr. Shimi 81, - Tenth District
INasr City/ Telefax: 02 23573307 - 02 24713558

Workslation @

Mabile: 01101116717
New Cairo - Katamia - Part 82 - 83
Tel.: 20841136 / Fax.: 29840109

(11227855596 - 01068844170 - 01006023860

El Sadat City - Industrelal Zons (7) - Part 7003 - 7005
Tel.: 048 2630145/ Fax,: 048 2620140
01006880635 - 01004076497
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COMPRESSIVE STRENGTH OF
TEST CONCRETE CUBE SPECIMENS
BS 1881 : PART4 1983

PROJECT o) Uil ga e (5 bl g g pa
CLIENT Sl 3 dall Alall Juil) AS -
ELEMNET RA2+A3+A4+A5
Dimension 151515 cm
Date of casting 13/06/ 2024
2
MiIX DESIGN STRENGTH : 500 kg/cm
hi i |
CASTING | TESTING | AGE | weight | ™ ing; |comprassive |
N load | strength | VeI
DATE DATE (day) | (ka) | (kg) | (kglem2) E
1 13/06/2024 | 11/07/2024 | 28 8300 - 145000 644 | -"
et
2 13/06/2024 | 11/07/2024 28 8.514 140500 624 ; l
3 13/06/2024 | 11/07/2024 28 8.477 | 146400 651 | "
4 13/06/2024 | 11/07/2024 28 8531 | 146100 649 ‘
5 13/06/2024 | 11/07/2024 28 8.378 | 140400 624 €37 l
B 13/06/2024 | 11/07/2024 28 8.444 | 142€00 635 | |
7 13/06/2024 | 11/07/2024 28 8.458 | 143100 636 =
8 13/06/2024 | 11/07/2024 28 8.647 | 147200 654
9 13/06/2024 | 11/07/2024 28 8602 | 139200 619 j‘
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Head Office : Egypt Medical Center Mall - Fourth Floor - Dr Shimi €L, - Tenth District

Workstation

Nasr City/ Telefax: 02 23573307 - 02 24713558 Y YEVITEOA L YTOVYY LY ¢ Skl / gl Alsa
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Mobile: 01101116717
: New Cairo - Kalamia - Parl 82 - 83

Tel.: 20841136 / Fax.: 29840109

01227855596 - 01068844170 - 01006033860

E| Sadat City - Indugtrelal Zone (7) - Part 7003 - 70(]5

Tel.: 048 2630145/ Fax.. 048 2630140

01028459673 - 01006880635 - 01004976437
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COMPRESSIVE STRENGTH OF
TEST CONCRETE CUBE SPECIMENS
BS 1881 : PART4 :-1983 - -

PROJECT s ased) HUdl ae a8 g iall alaliS g g sl
CLIENT o LS Gkl Al Jall A4S 4
ELEMNET . RA2+A3+A4+A5

Dimension - 15*15*15 cm

Date of casting : 13/06/2024
MiiX DESIGN STRENGTH : 500 kg/ sz = 3

o CASTING | TESTING | AGE | weight °"l‘::;"9 °°;‘:‘E’:::':‘e -
DATE DATE (day) | (kg) (kg ) (kg lcm2)

1 13/06/2024| 11/07/2024 | 28 8588 | 145200 645

2 13/08/2024| 11/07/2024 | 28 | 8.357 | 147500 656 |

3 13/06/2024| 11/07/2024 | 28 | 8495 | 137500 611

4 13/06/2024 | 11/07/2024 | 28 | 8421 | 145800 648

5 13/06/2024| 11/07/2024 | 28 | 8412 | 145500 647 632

6 13/06/2024| 11/07/2024 | 28 | 8471 | 138100 614

7 13/06/2024 | 11/07/2024 28 8.395 | 139700° 621

8 13/06/2024| 11/07/2024 | 28 8311 | 141700 630

9 13/06/2024| 11/07/2024 | 28 8604 | 138500 616

Average Compssive Strength for All Cubes = 635 Kg/cm2
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Egypt Medital Cantar Mall - Fourth Fioor - Dr. Shimi €1 - Tenth District 8 palad) Adkaiall - papdll 3 g gl gall - s JlSakaa S| J 30
Nasr Cityl Telefax: 02 23573307 - 02 24713556 CEYEVATOAA L YPOVIY YV 3 LuStli / ai Agda
Mahile: 01101116717 YN YAVAY : Llsa
New Cairo - Kalamia - Part B2 - 83 ZattE s - < algf
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